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s CERTIFIED MATERIAL TEST REPORT
Vo ) | CUSTOMER SHIP TO CUSTOMER BELTO GRADE SHAPE / SIZE
Ga G E RD AU GERDAUCORSASAPIDECY  GERDAUCORSASAPIDECY 992/572-50 Wide Flange Beam /21 X 129% (690 X192
R, o ‘ j ¥ |02 715 KMB 1023 307 ZVP CARRETERA MEXICO CD SAHAGUN : :
MONTERREY,NL 64280 SN LENGTH WEIGHT HEAT /BATCH
US-ML-PETERSBURG Mestioo CD SAHAGUN,HGO 43950 400" 25,800 LR 60106863/12
25301 HOFFETMER. WAY _ Mexico |
PETERSBURG, VA 23803 SALES ORDER CUSTOMER MATERIAL 1° SPECIFICATION  DATE or REVISION
’ 570005/000220 ASTUASTIM-07
USA AGSIAG92M-]11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AGIAGM-11
4501200704 1330-000D030359 11.12.2013
| cHEMICAL composTTION . ' v
: 7 4 4 5 b 5 g e 3 % ; ;
0.09 1.14 0.672 0.028 022 0.33 0.12 0.13 0.027 0014 0.001 0.018 0.003
CH]CEMC:R% COMPOSITION
Eg)
0.3
MECHANICAL PRCPERTIES ; . " _ ) oL
P& B MPa Ve &% . o
55.7 728 . 334 502 8,000 200.0
55.3 726 C 381 501 £.000 2000
mcmc%l PROPERTIES —
%ig _ T ,gan
26.00 0765
27.00 0.762
COMMENTS / NOTES

‘The above figures are cemfs’ed chernical and physical mt remrds i oontamad in the permunant rcoords of ccmpany.
the USA. CMTR r:omplxes with E.\I 10204 3 1 : R

This ma.tcnal mt.]udmg the ballm was melted and manufacturad in

' { \ wanawmxms
ASSURANCEMGR.




